Treatment Options for Drinking Water Production
from Brackish Well Water at Eagle Plain Base Camp

N

YUKON RESEARCH CENTRE
Yukon College

AR

il

& A——.




NSERC
CRSNG

NORTHERN CROSS
S

This publication may be obtained from:

Yukon Research Centre, Yukon College
520 College Drive

P.O. Box 2799,

Whitehorse, Yukon

Y1A 5K4

(867) 668-8895

1-800-661-0504
yukoncollege.yk.ca/research

Recommended citation:

Duteau M., Janin A. and Mallet C. 2015. Treatment Options for Drinking Water Production from Brackish
Well Water at Eagle Plain Base Camp, January 2015, 50 p.



TABLE OF CONTENT

1. INTRODUCTION .. .ciiititiitee ettt ettt e ette ettt e st e s bt eesateessbeeeaaeesabee e saeessseesnsteessseesnsaeesseesnbaeessseessseesnseeesnseenn 1
[...]
Iron (mg/L) Hach DR/890 colorimeter, Method 10249 or 8008 DR 800

A number of indexes were calculated too: Silt density index (SDI), Langelier saturation index (LSl), Stiff
and Davis stability index (S&DSI). SDI is a specialized test used to predict the fouling potential of
feedwater for Reverse Osmosis systems. Low SDI values allow RO’s to operate at higher efficiencies. The
Langelier saturation index and the Stiff & Davis stability index are a measure of the saturation of CaCO;
in water and are used to predict the scale formation potential. The LSl is better at representing brackish
water (TDS < 10 000 mg/L) and the S&DSI better at representing saltwater (TDS > 10 000 mg/L).

3.5 Quality of the raw groundwater

The quality of the raw groundwater available at Northern Cross’ base camp (Eagle Plains, Yukon, Canada)
is presented in Table 3 (Appendix A). Those results were obtained from the analysis by ALS Laboratory
(Whitehorse, Yukon) of one sample taken from the well water on Sept. 24, 2013, and another sample
taken on March 19, 2014. An average value for the two samples was calculated - whenever the
laboratory reported a concentration that was under the detection limit, the concentration was assumed
to be half the detection limit.

11



The raw groundwater was considered brackish, with a TDS content of 13 600 mg/L. It was also very hard,
at 3950 mg/L as CaCOs, or 235 gpg. Alkalinity stood at 1300 mg/L as CaCO;, much higher than the
criterion of 500 mg/L as CaCOj; that is used in the water treatment business (Table 1, p. 10). The raw
water’s iron and manganese content was much higher than the Canadian drinking water guidelines (0.3
mg/L and 0.05 mg/L, respectively; Health Canada, 2012), at 5.5 and 1.2 mg/L, respectively. The drinking
water criteria for some metals were also exceeded, more specifically for Cadmium, Lead and Manganese.

Consequentially, the total permanent hardness (accounting for Ca and Mg) was also very high, at 4 480
mg/L as CaCOs. In the same way, the total equivalent hardness (accounting for Fe and Mn) was very high,
at 241.7 mg/L as CaCO;. The LSI and S&DSI were negative (-0.64 and -1.25), which indicated corrosivity
potential, and a scale dissolving tendency for Ca (no scale formation potential for Ca).

3.6 Scale and Flow rate

In this experiment, house-hold scale units were used. They were operated within recommended
operational range, if not otherwise specified. Full scale units should be operated using the same loading
rates, and all other parameters would have to be adjusted taking into account the capacity of the units.

At full scale, Northern Cross camp’s water treatment system should be able to produce 16 000 LPD of
drinking water. This is equivalent to 16 m>®/day, 666.67 LPH, or 0.67m>*/hour. As the camp is operating
intermittently, the water treatment system might often have to be shut down and restarted.

In this experiment, each treatment train received 50 L of raw groundwater, and the flow rates were
adjusted to fit the treatment unit’s operating capacity.

3.7 Theoretical quality of the water rejects

The water rejects were assumed to contain all that was present in the raw groundwater and that did not
make it to the end-stage water. Whenever possible, the contribution of secondary wastes (i.e. load
brought by the use of any chemical inputs) was also taken into account in the calculation of the quality of
the water rejects. Retention of any load by cartridge filtration or any other matrix was not taken into
account. R¢

Equation 3-1 describes the calculation that was made, using the water quality results obtained from ALS
and water volumes calculated from daily drinking water needs (16 000 L) and recovery rates.

Rl .
Rc = E Equation 3-1
Gl + Sl
Cc =
Rv
B (Gec X Gv) — (Ec X Ev) + SI
€= Rv
where
¢ = concentration
v =volume

12



| =load

R = Rejects

G = Groundwater

S = Secondary wastes
E = End-stage water

3.8 Energy usage

The amount of energy that would be necessary to invest in order to produce 16 000 L of drinking water
was calculated for each treatment train.

Where necessary, the pump power requirements were calculated. The pump power requirements were
calculated using Equation 3-2, taking into account the maximum differential head, with a pump
efficiency of 60% :

Pn=qpgh/n(3.610° Equation 3-2

where
P,, = power (kW)
q = flow capacity (m>/h)
p = density of fluid (1000 kg/m°)
g = gravity (9.81 m/s?)
h = differential head (m)
n = pump efficiency (0.6)

The energy usage (kWh) was calculated by multiplying the power requirement by the time period (h) it
would take, at the service flow rate, to treat the water volume that was necessary to produce 16 000 of

drinking water (Equation 3-4).

E=pPxt Equation 3-3

3.9 Operation of the treatment units

The treatment units were operated following standards and real-life conditions, unless otherwise
specified.

13



3.9.1 Treatment train A

Sediment cartridge Filter

Raw water was first passed in a sediment cartridge filter (10 um) in order to remove all coarse particles,
which could otherwise damage downstream units. Two Excelpure™ PL10B-10 pleated cartridges
(polypropylene, 10 in long) were put in series in a 20 in Big Blue housing (4.5 in diameter). It was
operated at 13 LPM (31.22 GPM/ft?), which is higher than the recommended 3-5 GPM/ft? (Alaska DEC,
1993).

Oxidation

Chlorine (Cl,) and Potassium permanganate (K,MnQ,) were injected to initiate oxidation of dissolved Fe
and Mg before water hit the greensand filter. The green sand filter could then remove any remaining
dissolved or solid forms of iron and manganese — it could thus be said to operate on a “continuous
regeneration” basis. Injection of the oxydants was done using two Grundfos Alldos (Bjerringbro,
Denmark) dosing pumps, model “Dosing Digital Internal (DDI) 209 (0.4-10)". The feed water flow rate
was set at 13 LPM (4.35 GPM/ft?), which is slightly higher than the recommended operation rate of 3-4
GPM/ft* (Alaska DEC, 1993). A total volume of 50 L was treated.

A contact time of 1.5 min was allowed for the oxidants to operate before water hit the green sand filter,
by letting the water rest in a fiberglass reinforced plastic (FRP) tank (9 in X 48 in) before being pumped
to the green sand filter.

Cl, was injected first, so that a majority of Fe was precipitated by Cl,. With Fe concentration in the raw
water at 5.5 mg/L, the Cl, demand was 5.5 mg/L (Equation 3-4; slideshow, 2010; Inversand, 2014).

Cl, demand = [Fe] Equation 3-4
=5.5mg/L

With a total treated volume of 50 L, the total Cl, demand was 275 mg. At a service flow rate of 13 LPM,
the timely Cl, demand was 4290 mg/h. Cl, was supplied by using a 12% solution, with volumetric mass of
1.08 g/mL (Advance 12A, Advance Chemicals Ltd.). The injection pump was thus adjusted to 0.03306
LPH. At 7.5, the pH did not need to be corrected (Inversand, 2014). As the residual in the green sand
filter filtrate was > 0.5 mg/L (it was 2.0 mg/L), the chlorine dose did not need to be augmented due to
any presence of reducing compounds such as nitrite, ammonia, hydrogen sulfide or organic matter
(Rader, 2014).

KMnO, was injected 10 seconds after Cl, (minimum 10-20 seconds, Inversand, 2014) to oxidize Mn and
any remaining Fe, using sufficiently long piping. With Mg concentration in the raw water at 1.2 mg/L, the
KMnO, demand was 3.5 mg/L (Equation 3-5; slideshow, 2010; Inversand, 2014).

KMnO, demand = 0.2 * [Fe] + 2 * [Mg] Equation 3-5
=0.2*55mg/L+2*1.2mg/L
=3.5mg/L
With a total treated volume of 50 L, the total KMnO, demand was 175 mg. At a service flow rate of 13
LPM, the timely KMnO, demand was 2730 mg/h. KMnO, was supplied by using a 4% solution (38.4 g/L
of Pro™ Pot Perm®) with a volumetric mass of 1.204 g/mL. The injection pump was thus adjusted to

14



0.071 LPH. At 7.5, the pH did not need to be corrected (Inversand, 2014). As a “just pink” color was
observed in the influent leading to the green sand filter, a slight excess of KMnO, was assumed to be
carried onto the green sand filter, which would maintain it in a continuously regenerated condition. As
no fair pink color developed in the filtrate, the KMnO, dosage did not need to be reduced.

Green Sand Filter

The green sand filter was contained in a 12 in X 52 in FRP tank. It was constituted of 2 ft* of glauconite
media (height: 30.5in; surface area: 0.79 ft%; Petwa, 2009). The filter also comprised a gravel underbed
and the media was capped with anthracite, leaving a sufficient freeboard for bed expansion. The tank
was a Model 1252-2.0GA, sold by Petwa Ltd. (Calgary, AB, Canada). The control valve was a GE Autotrol
Logix™™ Controller, Model 268/742, manufactured by Pentair USA and sold by Petwa Ltd. The valve was
operated on 5-cycle mode (298), so as to provide for filtering (and not ion exchange). The greensand
filter was operated on continuous regeneration mode. It was fed with a service flow rate of 13 LPM (3.43
GPM), which fits within recommended parameters by Inversand (2014) of 6-15 LPM for a 0.79 ft* filter
(2.5 GPM/ft?), and is close enough to recommended standard by Petwa (2009) of 15.14 LPM (4 GPM for
a 12 in X 52 in tank with 2ft> of media).

The filter did not need to be backwashed during the experimentation. However, a backwash would need
to be initiated when the loss of head through the greensand filter attains 8-10 psi (Inversand, 2014). This
should happen when the run length is attained, which depends on the contaminant loading, the service
flow rate and the capacity of the media. At iron and manganese concentration of 5.5 mg/L and 1.2
mg/L, respectively, the contaminant loading was 7.9 mg/L, or 0.46 GPG (Equation 3-6; Inversand, 2014).
With a media capacity estimated at 400 grains/ft> when both iron and manganese are present (Clack,
2001), the run length would be 504.85 min (8.4 h), which corresponds to treating 6 563 L at a service
flow rate of 13 LPM (Equation 3-7; Inversand, 2014).

Contaminant loading = ([Fe] + 2*[Mn]) * 1 GPG/ 17.1 mg/L Equation 3-6
= (5.5mg/L+2*1.2mg/L) *1GPG/17.1 mg/L
=79 mg/L*1GPG/17.1 mg/L
=0.46 GPG

Run length = Capacity of media * Bed volume/ (Contaminant loading * Service flow rate)  Equation 3-7
= 400 grains/ft® * 2ft* / (0.46 GPG * 3.43 GPM)
=504.85 min

The backwash rate should be set at 35 LPM during 15 min as per standards (Rader, 2014; Clack 2001). A
rinse step should follow for 5 minutes (Pentair, 2008) at the service flow rate of 13 LPM. Thus, a total of
590 L of brine would be produced every time the run length is attained. The recovery rate would thus be
93%.

Prior to the experiment, the green sand media was fully regenerated by soaking in a 3 % solution of
KMnO, (4 oz.[,yweight/ft3 of media) and let to “marinate” overnight (Inversand, 2014). A backwash was first
initiated, then the KMnQ,solution was drawn and let to sit. The following morning, another backwash
was performed, and the filter was thoroughly rinsed with water until no trace of permanganate

15



remained - it was rinsed for 20 min until there was no pink color, and then rinsed for another 28 min
running clear (standard minimum: 10 min).

Carbon Cartridge Filter

Water was passed through a 5 um granular activated carbon filter in order to remove chlorine, which
could otherwise damage the ion exchange resin. A Watts"' GAC-BB20 cartridge was used in a 20 in Big
Blue housing (4.5 in diameter).

Ion Exchange

The ion exchange softener was contained in a 12 in X 48 in FRP tank. It was constituted of 2 ft* of
synthetic zeolite resin (height: 30.5 in; surface area: 0.79 ft°). The filter also comprised a gravel
underbed, and sufficient freeboard was left for bed expansion. The control valve was a Waterite™
Custom Control Fusion® (F2CC), with an Intelogic Ultra® Controller.

The ion exchange softener was operated on a “top to bottom, with pressure” mode (most classic). It was
fed with a service flow rate of 20 LPM, or 5.28 GPM as per standards (6-12 GPM/ft>; GE Water, 2014).
The control valve was set on “Demand Initiated Regeneration (DIR)".

During the experimentation, the ion exchanger did not need to be backwashed and regenerated, but a
regeneration cycle was performed prior to the experimentation. To regenerate the resin, Windsor®
System saver |l salt pellets were used. The brine was brewed by mixing 50 kg of salt pellets in 15 L of
water. With total hardness assumed to be equal to the raw groundwater (235 gpg) and with a capacity
(Equation 3-8) estimated at 10 000 grains/ft> (Yukon WWOP, 2014), regeneration would be needed after
16.11 min of operation, or 322.14 L (Equation 3-9).

Capacity = Volume of media * Softener capacity Equation 3-8
=2 ft® * 10 000 grains/ft>
=20 000 grains

Volume of water between regenerations = Capacity / Hardness Equation 3-9
=20 000 grains / 235 gpg
=85.10 gallons
=322.141L
=16.11 min

The backwash rate was set at 15 LPM during 10 min as per standards (GE Water, 2014). Brine was then
let to enter the unit and flow down through the resin bed at a slow rate of 2 LPM, for sufficiently long to
allow for approximately one resin bed volume of brine to be introduced in the unit (60L) (GE Water,
2014). A slow rinse followed, sufficient to allow for approximately one resin bed volume of water (60L) to
pass through the unit. (GE Water, 2014). Regeneration was completed by a fast rinse step, at a flow rate
of 5 LPM for 10 min (GE Water, 2014). Thus, a total of 320 L of brine would be produced every time the
run length is attained. The recovery rate would thus be 50 %.

It is estimated that 1.880 g of sodium were used per liter of filtrate (Skipton, 2008).

16



Reverse Osmosis

The reverse osmosis unit was a Waterite Vectapure™ system. The replacement membrane was a 1.8 inch
diameter CSM RE1812-80 (TFC) membrane, with the following specifications: max output: 303 LPD, max
feed flow rate: 2 880 GPD, max operating pressure: 125 psi; max chlorine concentration: < 0.1 mg/L; max
SDI (15 min): 5.0; salt reject: 98.0%; permeate flow: 303 LPD @ 60 psi, 77°F (25°C), 15% recovery rate
(Lenntech, 2014).

It was operated to produce 66 GPD (0.174 LPM), at a theoretical recovery rate of 15%, so was fed with a
pressure of 60 psi, which produced a service flow rate of 440 GPD (0.31 GPM, or 1.16 LPM). In order to
enhance the recovery rate, the concentrate was recirculated 9 times by mixing it to the feed water; this
treatment process’ recovery rate was thus 77%.

Prior to the experimentation, the unit was sanitized with chlorine as per standards (Lenntech, 2014).

3.9.2 Treatment train B

Treatment train B produced drinking water from a capacitive deionization (CDI) technology. Pre-
treatment consisted in cartridge sediment removal and carbon block filtration.

Sediment cartridge Filter

Raw water was first passed in a sediment cartridge filter (10 um) in order to remove all coarse particles,
which could otherwise damage the downstream CDI unit. Two Excelpure™ PL10B-10 pleated cartridges
(polypropylene) were put in series in a 20 in Big Blue housing (4.5 in diameter).

Capacitive Deionisation treatment

The CDI unit that was used was a MiniEWP® model from Aquaewp™ (Sacramento, Texas). It was
operated at 0.225 LPM (max: 0.40 LPM; min: 0.15 LPM, Atlas, R., 2014., pers. comm.), using a pressure
pump delivering 35-45 psi. Voltage was set at 1.33 V, as per standards (Atlas, R., 2014. pers. comm.).

The filtrate was recirculated until the TDS drinking water standard (< 500 ppm; Health Canada, 2012) was
attained. In order to improve water recovery, brine that was less concentrated then the original water
was set aside to be purified in a further cycle, and only the brine that was more concentrated then the
original was disposed of.

Prior to the experiment, the unit was cleaned with citric acid to remove any organic deposit that could
have lied on the electrodes. A 600 g/L solution was recirculated for 20 min with the power-supply shut
off and the unit was rinsed with water for 1 h as per standard procedures (Robert Atlas, 2014, pers.
comm.).

Operational parameters were kept constant at 35 psi (which brought a flow rate of 225 mL/min) and 1.33